

CERTIFICATE OF ANALYS

Sampling locations: Product warehouse

Lot Number : 201501216 (63MT)

Index Item	standards (A grade)	Test results	Individual test results	Test based on
Total amount of Alkali(by Na ₂ CO ₃ dry-basis) %	≥99.0	99.08	passed	GB/T210.2-2004《INDUSTRIAL NA ₂ CO ₃ 》
Total amount of Alkali(by Na ₂ CO ₃ wet-basis)%	≥97.5	98.85	passed	
NaCl(by NaCl dry-basis percentage) %	≤0.90	0.82	passed	
Fe%(by its dry-basis) %	≤0.006	0.003	passed	
Water insoluble %	≤0.10	0.02	passed	
The performance is standard	Based on National Standards of the People's Republic of China GB210.1-2004 《INDUSTRIAL NA ₂ CO ₃ 》 II			
Inspection conclusions	<p style="text-align: center;">By sample testing, these products meet the requirements of national standards of the People's Republic of China, GB210.1-2004 《INDUSTRIAL NA₂CO₃》 II of a grade.</p> <p style="text-align: right;">Date of issue: 2015-12-16</p>			
remarks				
certifier: Xiongzhang		Review of people: Lvxiaolin		Examiner: Zhoujunling